



Pony Testing International Group

# Test Report

No.: MLGADFKU82323757a

Date: Feb 27, 2017

Page 1 of 6

Applicant:

GOODI COMERCIO IMPORTACAO E EXPORTACAO  
LTDA-ME(CNPJ:20975810/0001-70)

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name: Silicone Necklace  
Country of Origin.: China  
No. of Sample submitted: 5 pcs  
Labelled Age Grading: 0+

Sample Received Date: Feb 20, 2017  
Testing Period: Feb 20, 2017 to Feb 27, 2017

- Test requested:
- (1) Canada Toys Regulations (SOR/2011-17)
    - Mechanical and Physical Tests
    - Flammability Test
  - (2) Children's Jewellery Regulations (SOR/2011-19)
    - Lead content
  - (3) Soluble Pb content
  - (4) Canada Phthalates Regulations (SOR/2010-298)
    - DEHP, DBP and BBP
    - DINP, DIDP and DNOP

Test results: Please refer to next page(s)

Approved by:

*Panxingke*



www.ponytest.com    ☎Hotline 400-819-5688

BeijingLab: (010) 82018116	ChangchunLab: (0431) 85150908	ShanghaiLab: (021) 64851999	ShenzhenLab: (0755) 26059909
QingdaoLab: (0532) 88706866	HarbinLab: (0451) 88104651	NingboLab: (0574) 87736499	GuangzhouLab: (020) 89224310
TianjinLab: (022) 27360730	DalianLab: (0411) 84650820	HangzhouLab: (0571) 87219096	WuhanLab: (027) 83997127
XinjiangLab: (0991) 6684186	ZhengzhouLab: (0371) 69350670	SuzhouLab: (0512) 62997900	XiamenLab: (0592) 5568048



扫描二维码  
关注谱尼测试



Pony Testing International Group

## Test Report

No.: MLGADFKU82323757a

Date: Feb 27, 2017

Page 2 of 6

### Test results

Canada Toys Regulations (SOR/2011-17)

Safety aspects related to Mechanical and physical properties and Flammability propertie

GENERAL		
3	Official languages	N/A
PACKAGING		
4	Flexible film bags	Pass
MECHANICAL HAZARDS		
7.1	Small parts	Pass
7.2	Exception —soft textile fibre material	N/A
8	Metal edges	N/A
9	Wire frames	N/A
10	Plastic edges	Pass
11	Wood	N/A
12	Glass	N/A
13.1	Fasteners	N/A
13.2	Further requirements	N/A
14	Safety stops or locking devices	N/A
15	Spring-wound driving mechanisms	N/A
16	Projectile components	N/A
17	Enclosures	N/A
18	Stability	N/A
AUDITORY HAZARDS		
19	Decibel limit	N/A
THERMAL AND FLAMMABILITY HAZARDS		
20	Heated surfaces, parts or substances	N/A
21	Celluloid or cellulose nitrate	Pass
SPECIFIC PRODUCTS DOLLS, PLUSH TOYS AND SOFT TOYS		
28	Fastenings	N/A
29	Stuffing	N/A
30	Small parts	N/A
31	Eyes and noses	N/A
32.1	Flammability of outer covering	N/A





扫二维码  
关注谱尼测试



Pony Testing International Group

## Test Report

No.: MLGADFKU82323757a

Date: Feb 27, 2017

Page 3 of 6

32.2	Exception —pile of less than 51 mm	N/A
32.3	Exception —pile of 51 mm or more	N/A
33.1	Flammability of yarn	N/A
33.2	Exception	N/A
34	Flammability of hair or mane	N/A
<b>PLANT SEEDS</b>		
35	Plant seeds —noise	N/A
36	Plant seeds —stuffing material	N/A
<b>PULL AND PUSH TOYS</b>		
37.1	Shaft-like handles	N/A
37.2	Meaning of toy	N/A
<b>TOY STEAM ENGINES</b>		
38.1	Boilers — safety valves	N/A
38.2	Meaning of operating pressure	N/A
38.3	Meaning of toy	N/A
<b>FINGER PAINTS</b>		
39	Water-based paints	N/A
<b>RATTLES</b>		
40	Construction	N/A
<b>ELASTICS</b>		
41	Length or extensibility	N/A
<b>YO-YO TYPE BALLS</b>		
42.1	Stretchable cords	N/A
42.2	Similar product	N/A
<b>BATTERIES</b>		
43	Leakage	N/A

**PONY 谱尼测试**  
Pony Testing International Group

谱尼测试集团深圳有限公司  
深圳市南山区创业路中兴工业城六栋一层

www.ponytest.com

Hotline 400-819-5688

BeijingLab: (010) 82618116

ChangchunLab: (0431) 85150908

ShanghaiLab: (021) 64851999

ShenzhenLab: (0755) 26050909

QingdaoLab: (0532) 88706666

HaerbinLab: (0451) 88104651

NingboLab: (0574) 87736499

GuangzhouLab: (020) 89224310

TianjinLab: (022) 27360730

DalianLab: (0411) 84650820

HangzhouLab: (0571) 87219096

WuhanLab: (027) 83997127

XinjiangLab: (0991) 6684186

ZhengzhouLab: (0371) 69350670

SuzhouLab: (0512) 62997900

XiamenLab: (0592) 5568048





## Test Report

No.: MLGADFKU82323757a

Date: Feb 27, 2017

Page 4 of 6

### 2. Lead Content (Unit: mg/kg)

CPSC-CH-E1002-08.3, Total Lead Analysis is performed by AAS.

Test Item	MDL	Test Result			SOR/2011-17 Limit SOR/2010-273 Limit SOR/2011-19 Limit
		1	2	3	
Total Lead	1	N.D.	N.D.	N.D.	90

Test Components:

1. Nile green silicone
2. grey plastic buckle
3. Nile green rope

### 3. Soluble Pb content (Unit: mg/kg)

Reference ASTM F963 clause 4.3.5.2

Test Item	Test Result			SOR/2011-19 Limit
	1	2	3	
Lead	N.D.	N.D.	N.D.	600

Detection limit of Element: 1mg/kg

Test Components:

1. Nile green silicone
2. grey plastic buckle
3. Nile green rope



扫描二维码  
关注谱尼测试

# PONY

Pony Testing International Group

## Test Report

No.: MLGADFKU82323757a

Date: Feb 27, 2017

Page 5 of 6

### 4. Phthalates Content (Unit: mg/kg)

CPSC-CH-C1001-09.3, Analysis is performed by GC-MS

Test Item	MDL	Test Results			SOR/2010-298 Limit SOR/2011-17 Limit
		1	2	3	
DEHP	50	N.D.	N.D.	N.D.	1000
DBP	50	N.D.	N.D.	N.D.	1000
BBP	50	N.D.	N.D.	N.D.	1000
DINP	50	N.D.	N.D.	N.D.	1000
DIDP	50	N.D.	N.D.	N.D.	1000
DNOP	50	N.D.	N.D.	N.D.	1000

Test Components:

1. Nile green silicone
2. grey plastic buckle
3. Nile green rope

Note: (1) mg/kg=ppm

(2) MDL=Method Detection Limit

(3) N.D.=Not Detected(<MDL)

(4) As specified by client, to test the specified materials only.

(5) The original report which report No. is MLGADFKU82323757 be replaced by this report, and it will be canceled immediately and doesn't have any legal validity. Please compliance with this report. Mar 10, 2017

**PONY 谱尼测试**  
Pony Testing International Group

谱尼测试集团深圳有限公司  
深圳市南山区创业路中兴工业城六栋一层

www.ponytest.com

Hotline 400-819-5688

BeijingLab: (010) 82618116    ChangchunLab: (0431) 85150908    ShanghaiLab: (021) 64851999    ShenzhenLab: (0755) 26050909  
QingdaoLab: (0532) 88706866    HarbinLab: (0451) 88104651    NingboLab: (0574) 87736499    GuangzhouLab: (020) 89224310  
TianjinLab: (022) 27360730    DalianLab: (0411) 84650820    HangzhouLab: (0571) 87219096    WuhanLab: (027) 83997127  
XinjiangLab: (0991) 6684186    ZhengzhouLab: (0371) 69350670    SuzhouLab: (0512) 62997900    XiamenLab: (0592) 5568048



## Test Report

No.: MLGADFKU82323757a

Date: Feb 27, 2017

Page 6 of 6

Sample No. & Photo: U82323757



Pony authenticate the photo on original report only  
\*\*\*End of Report\*\*\*



www.ponytest.com

Hotline 400-819-5688

BeijingLab: (010) 82618116

ChangchunLab: (0431) 85150908

ShanghaiLab: (021) 64851999

ShenzhenLab: (0755) 26050909

QingdaoLab: (0532) 88706866

HaerbinLab: (0451) 88104651

NingboLab: (0574) 87736499

GuangzhouLab: (020) 89224310

TianjinLab: (022) 27360730

DalianLab: (0411) 84650820

HangzhouLab: (0571) 87219096

WuhanLab: (027) 83997127

XinjiangLab: (0991) 6684186

ZhengzhouLab: (0371) 69350670

SuzhouLab: (0512) 62997900

XiamenLab: (0592) 5568048